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3.9 AC Conducted Emission Measurement
3.9.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.9.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.9.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =
9kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector
and Quasi-Peak Detector Function respectively.
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3.9.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment

EUT = Equipment under test

ISH = Impedance stabilization network

3.9.5Test Result of AC Conducted Emission

Please refer to Appendix B.
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3.10Antenna Requirements

3.10.1 Standard Applicable

If directional gain of transmitting antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.10.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.10.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument Manufacturer [ Model No. | Serial No. [ Characteristics Cal:)b;?etion Test Date Due Date Remark
SAF;%‘f;rz“e”r‘ R&S FSV40 | 101040 | 10Hz-40GHz | Oct 12, 2022 ‘L‘ﬂ'g?zb,z%g; Oct. 11, 2023 ?To;gfcég
Pulse Power Anritsu MA2411B | 0917070 | 300MHz~40GHz | Jan. 05, 2023 iﬂé?lb?gggg Jan. 04, 2024 (CTol_’i‘gfcé‘;‘;
Power Meter Anritsu ML2495A | 1005002 Bgr?mm Jan. 05, 2023 iﬂé?lb’zggg; Jan. 04, 2024 ?Tolj‘gfcé‘;‘;
Attenuator TOJOIN SMA@JK) | EMcoi | 2w/DC-18G | Jan. 10, 2023 iﬂ'ﬂb,z%gé Jan. 09, 2024 ?Tolj‘gfcé‘é‘;
EMI Test Receiver|  Keysight N9038A MY5§;‘000 3HZ;83€§B":§;M"" Oct. 13, 2022 | Aug. 07, 2023 | Oct. 12, 2023 (O?ngﬂggf’&)
Exﬁ;‘f;;gr“m Keysight Noo10a | MYEPLS02| TOHZ MO MAX oy 24, 2023 | Aug. 07, 2023 | Mar. 23, 2024 (053(3335’&)
Loop Antenna R&S HFH2-Z2 | 100321 | 9kHz~30MHz | Oct. 16, 2022 | Aug. 07, 2023 | Oct. 15, 2023 (osgﬂgg?&)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | Apr. 09,2023 | Aug. 07, 2023 | Apr. 08, 2024 (Oggﬂgg?&)
38;*":{@%2 ETS-Lindgren 3117 00218642 | 1GHz~18GHz | Apr. 06, 2023 | Aug. 07, 2023 | Apr. 05, 2024 (Oggﬂgg?&)
SHF-EHF Horn | Com-power AH-840 101093 | 18GHz~40GHz | Jan. 08, 2023 | Aug. 07, 2023 | Jan. 07, 2024 (Oggﬂgg?&)
Amplifier SONOMA 310N 380826 | OKHz-1GHz | Jul. 06, 2023 | Aug. 07, 2023 | Jul. 05, 2024 (Oggﬂgg?}?s)
Amplifier EM EM18G40GA | 060852 18~40GHz | Jan. 05, 2023 | Aug. 07, 2023 | Jan. 04, 2024 (o§§ﬂ3§f’£5)
high gain Amplifier EM EMO1G18GA | 060839 | 1Ghz-18Ghz | Oct. 12, 2022 | Aug. 07, 2023 | Oct. 11, 2023 (o?gﬂgg?&)
Amplifier EM EMO1G18GA | 060833 | 1Ghz-18Ghz | Jan. 05, 2023 | Aug. 07, 2023 | Jan. 04, 2024 (o?gﬂgg?&)
AC Power Source Chroma 61601 FlOggQOO N/A NCR Aug. 07, 2023 NCR (O?gﬂgg?IQS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR Aug. 07, 2023 NCR (o§§ﬂ3§f’£5)
Antenna Mast ChamPro | EM 1000-A | 060762-A 1m-4m NCR Aug. 07, 2023 NCR (Oggﬂgg?&)
Attenuator TOJOIN SMA@JK) | EMCO1 | 2wiDc-18G | Jan. 10, 2023 | Aug. 07, 2023 | Jan. 09, 2024 (Oggﬂggf’é‘s)
EMI Receiver R&S ESCI7 100768 | 9kHz~7GHz; | May 16, 2023 | Aug. 21, 2023 | May 15, 2024 (ngg‘ﬁt('gr)‘
(fcf;cfaulj_:(islligry MessTec AN3016 | 060103 | 9kHz~30MHz | Oct. 13,2022 |Aug. 21, 2023 | Oct. 12, 2023 (ngg‘icﬂgr)‘
equipment)
AC LISN MessTec AN3016 060105 | 9kHz~30MHz | May 16, 2023 | Aug. 21, 2023 | May 15, 2024 (ngg‘icﬂgr)‘
AC Power Source|  Chroma s1602  |ABPOOD00) ACOVISOOV | oct. 12, 2022 | Aug. 21, 2023 | Oct. 11, 2023 (Cc"g‘é‘icﬂgr)‘
NCR: No Calibration Required
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR
measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified
limit to determine compliance.

Uncertainty of Conducted Measurement

Test ltem Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +2.26
Occupied Channel Bandwidth +0.1 %

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 294 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.28 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.88 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 526 dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
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Appendix A. Conducted Test Results
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Bluetooth
Test Engineer: Kib Shi Temperature: 20~26 °C
Test Date: 2023/7/7~2023/8/10 Relative Humidity: 40~51 %
Power setting
CH 00 6,0,1
CH 39 6,0,1
CH78 6,0,1
TEST RESULTS DATA
20dB and 99% Occupied Bandwidth and Hopping Channel Separation
Hopping Channel | Hopping Channel
Data Freq. | 20db BW [99% Bandwidth Separation Separation .
Mod. Rate NTX| CH. (MHz) (MHz) (MHz) Measurement Measurement Pass/Fail
(KHz) Limit (MHz)
DH | 1Mbps| 1 0 2402 0.837 0.755 998.600 0.5577 Pass
DH | 1Mbps| 1 39 2441 0.810 0.753 998.600 0.5403 Pass
DH | 1Mbps| 1 78 2480 0.810 0.753 1159.200 0.5403 Pass
2DH [ 2Mbps| 1 0 2402 1.207 1.137 1002.900 0.8046 Pass
2DH [ 2Mbps| 1 39 2441 1.207 1.135 1002.900 0.8046 Pass
2DH [ 2Mbps| 1 78 2480 1.207 1.132 998.600 0.8046 Pass
3DH [ 3Mbps| 1 0 2402 1.211 1.126 998.600 0.8075 Pass
3DH [ 3Mbps| 1 39 2441 1.211 1.129 998.600 0.8075 Pass
3DH [ 3Mbps| 1 78 2480 1.211 1.126 998.600 0.8075 Pass
TEST RESULTS DATA
Dwell Time
Hopping Package
Channel Al QETr Transfer Dwell Time Limits .
Mod. Occupancy ) Pass/Fail
Number ’ Time (msec) (sec) (sec)
Time(hops)
Rate
Nomal 79 106.67 2.8986 0.31 0.4 Pass
AFH 20 53.33 2.8986 0.15 04 Pass
TEST RESULTS DATA
Peak Power Table
Peak Power Power Limit Test
DH | CH. NTX (dBm) (dBm) Result
0 1 11.77 20.97 Pass
DH1 39 1 11.51 20.97 Pass
78 1 11.62 20.97 Pass
Peak Power Power Limit Test
Al | e TS (dBm) (dBm) Result
0 1 13.76 20.97 Pass
2DH1 39 1 13.71 20.97 Pass
78 1 13.76 20.97 Pass
Peak Power Power Limit Test
oAl Gk RS (dBm) (dBm) Result
0 1 14.29 20.97 Pass
3DH1 39 1 14.35 20.97 Pass
78 1 14.44 20.97 Pass
TEST RESULTS DATA
Number of Hopping Frequency
Adaptive
Number of Hopping Frequency Limits .
(Channel) Hopping (Channel) Pass/Fail
(Channel)
79 79 > 15 Pass
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Appendix B. AC Conducted Emission Test Results

. Temperature : 24.2~25.6C
Test Engineer : Amos Zhang - =
Relative Humidity :  |37~39%
Test Voltage : 120Vac / 60Hz Phase: Line

Remark :

limit.

All emissions not reported here are more than 10 dB below the prescribed

Full Spectrum
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Frequency in Hz
Frequency Quasi Peak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.159656 25.56 55.43 29.87 L1 OFF 20.1
0.159656 37.63 65.44 27.81 L1 OFF 20.1
0.202238 22.86 53.33 30.48 L1 OFF 20.0
0.202238 34.76 63.36 28.60 L1 OFF 20.0
0.234338 21.25 52.06 30.81 L1 OFF 19.9
0.234338 33.71 62.10 28.39 L1 OFF 19.9
0.256669 20.21 51.30 31.08 L1 OFF 19.9
0.256669 29.98 61.34 31.35 L1 OFF 19.9
0.397744 27.95 47.75 19.80 L1 OFF 19.9
0.397744 33.34 57.78 24.44 L1 OFF 19.9
0.531300 15.87 46.00 30.13 L1 OFF 19.8
0.531300 21.28 56.00 34.72 L1 OFF 19.8
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: Temperature : 24.2~25.6C
Test Engineer : Amos Zhang - =
Relative Humidity : 37~39%
Test Voltage : 120Vac / 60Hz Phase: Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrum
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Frequency in Hz
Frequency Quasi Peak Average Limit Margin Line Filter Corr.
(MHz) (dBuv) (dBuVv) (dBuv) (dB) (dB)
0.150000 29.70 56.00 26.30 N OFF 20.2
0.150000 37.85 66.00 28.15 N OFF 20.2
0.170138 25.04 54.86 29.82 N OFF 20.2
0.170138 36.73 64.88 28.14 N OFF 20.2
0.214200 22.07 52.83 30.77 N OFF 20.2
0.214200 34.10 62.87 28.77 N OFF 20.2
0.251512 20.92 51.47 30.55 N OFF 20.1
0.251512 33.04 61.51 28.47 N OFF 20.1
0.305944 17.90 49.84 31.95 N OFF 20.0
0.305944 26.11 59.88 33.77 N OFF 20.0
0.394012 26.65 47.83 21.18 N OFF 19.9
0.394012 32.68 57.85 25.17 N OFF 19.9
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Appendix C. Radiated Spurious Emission

_ Relative Humidity : 41~42 %
Test Engineer : Carry Xu
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 1 2400-2483.5 SISO Bluetooth EDR_8-DPSK 00 2402 3Mbps - -
Mode 2 = 2400-2483.5 SISO Bluetooth EDR_8-DPSK 39 2441 3Mbps - -
Mode 3 2400-2483.5 SISO Bluetooth EDR_8-DPSK 78 2480 3Mbps - -
Mode 4 2400-2483.5 SISO Bluetooth EDR_8-DPSK 78 2480 3Mbps LF
Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) = (dBuV/m) (dBuV/m) (dB) Avg.
Bluetooth EDR_8-DPSK = 00 | 2322.35 48.97 74.00 -25.03 H PEAK Pass Band Edge
1
Bluetooth EDR_8-DPSK = 00 | 4804.00 40.34 74.00 -33.66 \% PEAK Pass Harmonic
Bluetooth EDR_8-DPSK | 39 - - - - - - - Band Edge
2
Bluetooth EDR_8-DPSK = 39 | 7323.00 41.07 74.00 -32.93 \% PEAK Pass Harmonic
Bluetooth EDR_8-DPSK = 78 | 2484.25 51.76 74.00 -22.24 H PEAK Pass Band Edge
3
Bluetooth EDR_8-DPSK | 78 @ 7440.00 43.17 74.00 -30.83 \% PEAK Pass Harmonic
4 Bluetooth EDR_8-DPSK | 78 363.68 38.84 46.00 -7.16 H PEAK Pass LF
Sporton International Inc. (Kunshan) Page Number : Clof C9

TEL : +86-512-57900158
FCC ID: 2A8FA-6743




samran . FCC RF Test Report Report No. : FR330311-01A

Pol. Horizontal Fundamental
IHLMN&IVM“ mLeveI{dBnWm)
134 1134
14 \ 18
i | FCCPART1AC] i FCCPARTC]
654 \ 650
w .
m v S m el it il
Peak Y Y,
163 163
m 23 262, 2368, LN 40 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ B a by Wi G & B @ & @ B a g
1 2.3 48.97 74.60 -15.03 41,00 3L.87 7.00 36,99 6.0 114 44 PEAK 1 2402.00 108.05 ------ ------ 99.74 311 7,12 36,92 688 114 M PEK
1 13035 408 400 -19.82 16.21 3L.E7 7.00 369 6.0 114 44 AVERAGE 1 400,00 8326 -eeees eeeee- 495 LI 702 692 6.0 114 44 JVERAGE
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Pol. Vertical Fundamental
mLeveI(dBlle) mLeveI{dBnWm)
134 1134
14 \ 18
i | FCCPARTAC] i FCCPARTAC]
654 \ 650
m m . 1 ) LN m W e h Wit
5 : ! et lgtpbal i
Peak Y Y,
163 163
m 23 262, 2368, LN 40 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ B a by Wi G & B @ & @ B a g
1 389.17 48.62 74.00 -15.33 48.37 3287 7.10 36.92 6.0 108 16 PEAK 1 2402.00 187.29 ------ ------ 98.98 3.1l 7.12 36.92 6.60 108 16 PEAK
1 18917 23.83 5400 -30.17 15.58 3287 7.10 3692 6.0 109 16 AVERAGE 1 240000 82,50 ---ees eeeee- L9 3LIL 702 692 6.0 108 16 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
e FCPART 15 f ORI
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak s E— — . r—~
I o i
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 4304.00 40.77 7400 -33.73 6LAL 319 10.20 6.1 0.00 PEAK 1 4304.00 40.34 74.00 -33.66 6L49 3399 10.20 6.1 000 -- - PEAK
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
48 - OV !
Peak 1 IS 1 VTR
18 !
Avg
163 16
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medlm BN B BN B & B & o Medln BN B BN B & B & a tg
1 4862.00 40.65 74.86 -33.35 6L73 33.98 10.38 65.28 Q.08 - --- PEAK 1 488208 40.77 74.80 -33.13 6L.B5 33.98 10.38 65.28 .8 - --- PEAK
1 73300 39.89 7400 -34.11 57.95 35,78 1070 6648 0.00 -~ --- PEAK 173300 4107 7480 -32.93 913 3570 1072 6648 0.0 - --- PEAC
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Pol. Horizontal Fundamental
IHLMNBIIWIII] mLeveI{dBlNIml
134 1134
14 fﬂ\ 18
i | FCCPART1AC] i FCCPARTAC]
654 { \ 650
1
108 T— At Mt s 189 el i "
bl ot s
Peak Y Y,
163 163
14 U528 b 2164 L 200 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
T 43425 SL76 74.00 -22.24 4294 3252 7.26 369 6.60 319 28 PEAK 1 2430.00 108.80 ------ ------ 108.01 32,58 7.5 36.96 6.88 39 28 PEAK
1 48425 26,97 400 -17.03 18,15 3252 7.26 36.96 6.0 329 20 AVERAGE 1 450,00 84,01 ---eee eeeee- 7522 350 7.5 36.96 6.80 39 28 AVERAGE
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Pol. Vertical Fundamental
IHLMNMVM“ mLeveI{dBnWm)
134 1134
14 f{\\ 18
i | FCCPART1AC] i FCCPARTAC]
654 ( \ 650
)l
400l il o W\m.. |1' A A m 1 YRR el
o P PRI Ry kel
Peak Y Y,
163 163
14 U528 b 2164 L 200 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ B a by Wi G & B @ & @ B a g
1 48425 5161 74.00 -22.39 4279 3252 7.6 36.96 6.6 102 14 PEAK 1 2430.00 107.59 ------ ------ lea.01 3.5 7.5 36.96 6.88 182 14 PEAK
1 48425 26,82 5400 -17.18 18.00 32.52 7.26 36.96 6.60 102 14 AVERAGE 1 30,00 8325 -eeeen eeeees 7522 350 7.5 36.96 6.00 102 14 AVERAGE
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3
Mode Harmonic
2400-2483.5_Bluetooth EDR_8-DPSK _CH78_2480MHz
ANT SISO
Pol. Horizontal Vertical
W Leve! (dBuVim) o Level (dBuVim
1138 138
i75 a5
B FCCPART 15C i3 FCCPART15C
650 654
FCC PART15C (AVG) FCC PART 15C (AVG)
488 484 RN
Peak * ! [ T ———————"
e y
35 5
Avg
163 16.3
3500 6000, 8000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wt & B Bn B B & w g Wdinddn & BN Bn B B & a g
1 436000 4178 70.80 3.2 6LET 3400 1040 6531 888 - - PEAK 1436008 40.97 74.80 -33.03 GL3G 3400 1049 £5.31 808 - - PEAK
1 7440.00 4251 74.00 -31.49 6080 35.74 1078 66.8L 0.00 - PEAK 1 7M0.00 4,17 74.00 -30.83 6l46 3574 1078 66.8L 0.00 -=- PEAK
30LelfeHdEu\'fmJ mLeveHdHnWm}
134 13
g5 §1s
o FLCPART1EC i FCCPARTAAC
Peak 50 30
Avg FCCPARTAAC (AVG) FOCPARTASC (AVG)
u WMWWMWWWWWWWWWWWWTE - WMMWMWWWWNWM
5 15
X 16
(
18000 10400, 20800, 20, L3600, 2300 1800 1940, 2080, 20, 2300, 15000
Frequency (WHa) Frequency (k)
Note: Only the worst case has assessed 18G ~25GHz to test.
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FCC RF Test Report

Report No. : FR330311-01A

Pol. Horizontal Vertical
Level {dBuVim) mwﬂﬂ(ﬂﬂl\fﬂm
0. 700
60 00
FCC PART 15C FCC PART 15C
| 0 |
0, 3 00—
. 5 8 5 R ‘
2 annl n "
W Wm“ Ty S0 3 = LMW | e el A
[T .NA‘ et ! W
2 i g 200 /4 W W o
Peak f 100
QP N
1 400
30 100 2000 300.  400.  500.  600. 700  800.  0900. 1000 30 100 200 300  400. 500  600. 700,  800.  900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
MHz dBuv/m dB dBuv/m  dBuv  dB/m dB d8 m  deg MHz dBuV/m dB dBuv/m dBuV  dB/m B B am  deg
1 156.10 27.54 -15.95 43.58 42.17 16.30 1.89 32.82 HORTZONT 1 4855 25.71-14.29 40.80 4126 16.47 0.9 32.98 --- - Peak VERTICAL
1 259.89 28.43 -17.57 46.00 40.15 18.60 2.46 32.78 HORTZONT 2 15618 27.23 -16.27 43.50 41.86 1639 1.89 3282 ---  --- Peak VERTICAL
3 363.68 38.34 -7.16 46.60 43.07 20.77 2.98 31.99 HORTZONT 3 363.68 26,11 -19.89 46,80 35.34 20.77 2.9 3299 ---  --- Peak VERTICAL
4 467.47 30.51 -15.49 46.00 37.32 22.98 3.3 33.01 HORTZONT 4 867.47 27.72 -18.28 46,80 34.53 2299 3.30 33.01 - --- Peak VERTICAL
5 779.81 3.22 -13.78 46.60 34.62 26,09 4.27 3076 HORTZONT 5 573.20 31.87 -14.13 46,00 36.29 25.63 3.65 33.10 -  --- Peak VERTICAL
6 995.15 33.35 -20.65 54.00 32.14 27.36 4.33 30.98 HORTZONT 6 723.55 28.86 -17.14 46.80 32.17 25.51 4.12 394 - --- peak VERTICAL
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SPORTON LAB.

Appendix D. Duty Cycle Plots

3DH5 on time (One Pulse) Plot on Channel 39
0 Marker

/Avg Type: Log-Power  |;
Trig: Free Run ’: Select Marker

1 Spectrum

Scale/Div 10 dB Ref Level 106.99 dBpV
Search

[} 1 > ==

Config
Delta (&)
Properties
| Fixed
Marker
T R Function

o v off
Marker—
Delta Marker
Center 2.441000000 GHz #Video BW 1.0 MHz Span 0 Hz| (Reset Deita)

Res BW 1.0 MHz Sweep 10.0 ms (1001 pts)| fparker Table Counter
5 Marker Table v On
Off

Mode Trace Scale Function Function Width Function Value Marker Settings
N 1 t 0 _85.93 dBuV l < Diagram
3 to(a) s 3¢ All Markers Off

Couple Markers
On
off

3DH5 on time (Count Pulses) Plot on Channel 39

Corrections: Off 0 Trig: Free Run
Froq Ref Int (S) in: Low
Sig Track: Off

Input Z 50 0 #Allen 10dB PI = Avg Type: Log-Power [

1 Spectrum
Scale/Div 10 dB Ref Level 106.99 dBpV

Sweep [ Measure
Continuous
Single

1
»'m.»«»m.w4#.-n.m~,i«.w.~m.-wwm,-w.w-‘ad'wﬂ\rﬂx.\-M.m T L e T

Center 2.441000000 GHz #Video BW 1.0 MHz Span 0 Hz|
#Res BW 1.0 MHz Sweep 100 ms (1001 pts)

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.
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